


Advances in Membrane Technologies
for Water Treatment



Related titles:

Advanced membrane science and technology for sustainable energy and environmental
applications

(ISBN 978-1-84569-969-7)

Handbook of water and energy management in food processing

(ISBN 978-1-84569-195-0)

Metropolitan sustainability: Understanding and improving the urban environment

(ISBN 978-0-85709-046-1)



Woodhead Publishing Series in Energy:
Number 75

Advances in Membrane
Technologies for Water
Treatment
Materials, Processes and Applications

Edited by

Angelo Basile, Alfredo Cassano
and Navin K. Rastogi

AMSTERDAM • BOSTON • CAMBRIDGE • HEIDELBERG
LONDON • NEW YORK • OXFORD • PARIS • SAN DIEGO
SAN FRANCISCO • SINGAPORE • SYDNEY • TOKYO
[...]
highest fouling potential, whereas the membrane with the smoothest surface and small-
est pore size (0.08 mm) fouls the least. Air sparging has been found to be an effective,
simple and economical method to improve permeate flux and reduce concentration
polarization and fouling in external-loop air-lift ceramic MBRs and the immersed
ceramic MBR (Fan et al., 2006; Sun et al., 2003; Zhang et al., 2009a). Anaerobic
MBRs may have lower energy consumption (Liao, Kraemer, & Bagley, 2006). How-
ever, inorganic fouling in anaerobic MBRs by struvite has been observed in ceramic
membranes (Kang, Yoon, & Lee, 2002) and requires periodic alkaline backflushing
to recover permeate flux.

2.4.3 Industrial wastewater treatment

The composition of industrial wastewater varies dramatically across the industries, and
the choice of membrane technology will vary according to the contaminants. Because

64 Advances in Membrane Technologies for Water Treatment



of increasingly stringent regulations on waste discharge and the increasing cost of
clean water, industries are more motivated to treat and recycle wastewater, which
can potentially save significant operating costs.

Typical contaminants in industrial wastewater are suspended solids, particulates,
colloids, bacteria and viruses; dissolved inorganics such as heavy metals, salts, nuclear
wastes, acids or alkalis; volatile organics such as aromatics, aliphatics, alcohols and
halogenated hydrocarbons; and non-volatile organics such as phenolics, polyaromatic
compounds, pesticides, insecticides, surfactants and dyes. Similar to sewage treatment,
MBRs are a popular treatment unit in the treatment train. Upstream and downstream
treatment units will vary depending on the desired quality of the final effluent
(ultra-pure water, process water, etc.). Ceramic MBRs are commonly used for small-
scale treatment of high-strength industrial wastewater because they are robust, stable
and reliable.

2.4.4 Produced water

Produced water is the largest waste stream generated from oil and gas operations. MF/
UF is a promising technology for use to treat produced water because it is a low-energy
consumption process and can cut down on the amount of harsh and expensive chem-
icals required to treat the wastewater. Polymeric membranes have been commonly
used to remove organic contaminants as well as suspended particles before desalina-
tion so that the water can be reused. However, because the feed has a high composition
of organic contaminants, oil and grease, the polymeric membranes can be degraded
and fouled easily, requiring regular replacement. Ceramic membranes offer higher
stability in such conditions and may prolong the lifetime of the membrane, and can
also be cleaned more easily.

Many studies have been carried out to investigate the performance of ceramic
membranes in oilewater treatment in the laboratory or on a pilot scale (Ashaghi,
Ebrahimi, & Czermak, 2007; Chen et al., 1991; Ebrahimi et al., 2010; Li & Lee,
2009). Studies showed that using MF/UF ceramic membranes gives permeate streams
of very high quality, with less than 6 ppm total hydrocarbons, and perform better than
polymeric membranes. However, an important limitation is permeate flux decline as a
result of fouling by waxes and asphaltenes. Backwashing is a useful cleaning method
to prevent permeate flux decline (Abadi et al., 2011).

2.4.5 Food and beverage industries

MF and UF are important processes in the food and beverage industries. They can be
used to achieve clarification, sterilization, concentration and purification of the final
product in place of multiple traditional process units. For the dairy industry MF can
be used to clarify cheese whey (Skrzypek & Burger, 2010) and to concentrate and
defat milk and sterilize it by rejecting microorganisms (Fern�andez García, �Alvarez
Blanco, & Riera Rodríguez, 2013). In the sugar-refining and beverages industry,
MF and UF membranes are used to clarify products such as maple syrup, wine,

Advances in ceramic membranes for water treatment 65



beer, juice and vinegar (Ceramic membranes, 2000; Fukumoto, Delaquis, & Girard,
1998; Gan et al., 1999; Hinkova et al., 2002; van der Horst & Hanemaaijer, 1990;
Li et al., 2010). Wastewater generated in these industries can also be recycled with
the help of MF/UF membranes to save operating costs. Ceramic porous MF/UF
membranes have demonstrated success in the food and beverage industries, offering
superior long-term performance in these applications over polymeric membranes.

2.4.6 Commercial ceramic applications

Ceramic membranes have been implemented commercially in the industries
mentioned in Sections 4.1e4.5 to treat aqueous feeds. In terms of producing drinking
water, there are far fewer portable ceramic membrane drinking production systems
than polymeric ones, mainly owing to their high capital costs. However, Veolia Water
Ltd developed a mobile ceramic UF system for providing emergency drinking water
(Veoliawaterst; Berkefeld). The system consists of a treatment train in the order of
coagulation, adsorption, pre-filtration and UF using ceramic monolith elements and
ultraviolet and chlorination disinfection, providing up to 360 m3/day permeate flow
fit for drinking purposes.

For large-scale drinking water production the cost of ceramic membranes can be
recuperated by their reliable performance and long operating lifetimes; for example,
a ceramic MF system by Metawater Co., Ltd has been operating for 15 years
(Metawater). Metawater Co., Ltd’s systems typically consist of coagulation, dead-
end MF using ceramic monolith elements, followed by disinfection with chlorine,
and have the treatment capacity of 1000e1,00,000 m3/day for the treatment of clear
raw water.

Because of the superior stability and operating lifetimes of ceramic MF/UF
membranes, they can also be used as a pre-treatment step before reverse osmosis for
desalination. A drinking water plant in Qassim replaced polymeric UF pre-treatment
membranes with ceramic flat-sheet ones, which reduced the membrane replacement
frequency dramatically and has a treatment capacity of 42,000 m3/day (Itn-nanovation
Ground water).

For the treatment of municipal wastewater or sewage, the performance of ceramic
MBRs is highly competitive compared with polymeric systems. Similar to drinking
water production plants, implementation of ceramic membranes is limited mainly by
their high cost. There are examples of commercial ceramic MBR systems being imple-
mented in small-scale wastewater treatments, such as in a school and an airport by
Likuid Nanotek (Likuid-CBR�). They use an external cross-flow configuration to treat
domestic wastewater with capacities ranging from 38 to 50 m3/day and permeate flux is
recovered solely by periodic chemical cleaning. For larger-scale wastewater treatment,
the ceramic immersed MBR is more commonly used; for example, ItN Nanovation
AG installed immersed ceramic flat-sheet membrane modules with a capacity to treat
150 and 1300 m3/day of sewage feed in two different sewage treatment plants
(Itn nanovationMBR; Itn nanovationMBCR). No membrane servicing or maintenance
has been required since operation began in 2011 for one of the plants, and chemical
cleaning is used once a year (oxidant and chelating agent) to maintain permeation flux.

66 Advances in Membrane Technologies for Water Treatment



Ceramic membranes have found more frequent use in the treatment of industrial
wastewater, because they are normally more challenging to treat. An example of a
ceramic MBR includes an external MBR using ceramic tubular membranes from
Likuid Nanotech to treat industrial waste of 3e300 m3/day, which has been commer-
cially used in olive oil, wine and narcotics production plants. For all of their ceramic
MBRs the quality of the final effluent is clean enough to be directly discharged
(Likuid-CBR�). Another application includes the ceramic MBR installed for treatment
and recycling of up to 1400 m3/day of highly pigmented wastewater by Pall Corpora-
tion (Membralox� pall). Complete retention of insoluble pigments is achieved using
monolith ceramic membranes running in external configuration, and up to 50% of
wastewater can be recycled. A larger-scale ceramic MBR has been scheduled for
installation in a demonstration plant by Meidensha Corporation to treat and recycle
up to 4550 m3/day of industrial wastewater by combining up-flow anaerobic sludge
blanket technology with the 0.1-mm alumina flat-sheet MBR system (Singapore
collaborate on ceramic membrane MBR demonstration plant, 2012).

The commercial operation of ceramic membranes in produced water treatment is
much more limited compared with other application areas such as in the food and
beverage industry and industrial wastewater treatment. To treat produced water, the
ceramic membranes typically run in cross-flow configuration (Elshorbagy, 2013).
An example is the full-scale facility in Colorado, which uses ceramic membranes as
one of the units to treat oily wastewater (Aqwatec). The process train consists of
dissolved air floatation, pre-filtration, ceramic MF and activated carbon adsorption,
and then the water is supplied to a reverse osmosis plant, providing municipal drinking
water. In addition, Veolia Water, Ltd has developed a system consisting of ceramic
monolith membranes to treat produced water, which so far has been installed at 60
locations (Veoliawaterst CeraMem�). Their typical performance includes removal
of 98.7% turbidity and effluent has less than 1 ppm oil and grease (Veoliawaterstna).
Furthermore, a ceramic (SiC) membrane module will be installed for commercial use
in Columbia and Venezuela, after the trial period offered consistent reductions of oil
concentration from 20e100 ppm to less than 5 ppm (Success for LiqTech ceramic
membranes in oil & gas trial, 2012).

Ceramic membranes are most commonly used in the food and beverage industry
(Fern�andez García et al., 2013). One commercial system for the removal of bacteria
and spores from milk using MF is the Tetra Alcross� Bactocatch. The raw milk is first
separated into skim milk and cream, and then the former undergoes MF, leaving the
concentration of bacteria in permeate to be less than 0.5% of the original value
(Peinemann, Nunes, & Giorno, 2011). Ceramic membranes were also chosen and
installed by Atech Innovations GmbH over polymeric membranes in a commercial
citrus fruit juice production plant because of their high performance as well as resis-
tance to essential oils from the fruit skins. Another example of commercialization
includes the use of tubular ceramic monolith membranes in a high-velocity cross-flow
configuration in a glucose production plant to minimize gel layer formation, which is
able to produce 180 m3/day of glucose (Bolduan & Latz, 2005).

Ceramic MF/UF membranes have been used across a wide range of different ap-
plications involving water and wastewater treatment. They are most commonly

Advances in ceramic membranes for water treatment 67



used in the food and beverage industry and in the small-scale treatment of industrial
wastewater. Laboratory, pilot and some commercial case studies have shown poten-
tial and advantages of using ceramic membranes for large-scale municipal waste-
water treatment and the provision of safe drinking water. As a result of the many
benefits offered by ceramic membranes, their global incorporation into more drink-
ing water treatment plants is anticipated. Promising developments include the
installation of ceramic flat-sheet membranes from ItN Nanovation AG in Saudi Ara-
bia to pre-treat seawater in 2013 (Itn nanovation receives significant orders from
Saudi Arabia, 2013). In addition, three pilot plants using ceramic membrane hybrid
systems with suspended ion exchange and ozone for drinking water treatment plants
will be installed in the United Kingdom, Australia and Singapore by PWN Technol-
ogies (Pwntechnologies). The incorporation of ceramic membranes in MBRs also
clearly offers many advantages including ease of maintenance and long-term reli-
ability. High capital membrane costs along with energy consumption from contin-
uous aeration contribute to a large proportion of the MBR’s operating costs, and
both deter the growth of ceramic MBRs for large-scale sewage treatment. There-
fore, further research and optimization of the immersed MBR is anticipated to
widen the use of ceramic membranes. The main overriding limitation to the com-
mercial implementation of ceramic membranes for most large-scale water treat-
ments is their high capital cost, despite their overall longer lifetime and ease of
maintenance.

2.5 Ceramic membrane cleaning

Over time, permeate flux of the ceramic membrane will inevitably decrease, which is
same as for their polymeric counterparts. To recover as much as the initial flux as
possible, many different cleaning methods are available. The choice of the cleaning
method(s) depends on the reversibility of the fouling, the foulant(s) characteristics,
the membrane material and the membrane element and module design.

2.5.1 Physical cleaning methods

Physical cleaning methods remove reversible foulants from the membrane surface via
mechanical forces. Examples of physical cleaning include forward and reverse flush-
ing, back-pulsing/backwashing, use of turbulence promoters, air flushing, rinsing and
sponge ball cleaning.

Forward flushing is achieved by using high cross-flow velocities at the feed
side to loosen and then remove foulants from the membrane surface. The direction
of the flush is often reversed for a few seconds to improve the effectiveness of the
cleaning, which is called reverse flushing. Rinsing the membrane can also be
used to dislodge and remove fouling layers. One study found that rinsing with
water alone for 15 min could recover 90% of the original membrane flux of
multi-channel tubular membranes fouled by whey proteins (Cabero, Riera, &
�Alvarez, 1999).

68 Advances in Membrane Technologies for Water Treatment



Backwashing is when a larger pressure is applied on the permeate side, causing the
reverse flow of permeate into the feed side, and can help flush membrane pores as well
(Laitinen et al., 2001; Mugnier, Howell, & Ruf, 2000). For MF tubular ceramic
membranes fouled during treatment of oily wastewater, over 95% recovery of the orig-
inal flux or prevention of flux decline was achieved by periodic backwashing (Abadi
et al., 2011). However, once permeate flux has dropped to 40e50% of the original
value, chemical cleaning is required.

Air flushing/sparging can be used during MF/UF to reduce the rate and extent of
fouling, or it can be used periodically to clean the membrane surfaces (Cui, Bellara,
& Homewood, 1997; Matis et al., 2004; Mercier-Bonin, Lagane, & Fonade, 2000).
It can also increase permeate flux when used during filtration because the air bub-
bles on the feed side can increase turbulence in the stream but increase energy con-
sumption for the entire process. Sponge ball cleaning scrubs foulants from the
membrane surfaces and is suitable for use in cleaning large-diameter tubular mem-
branes fouled by high-turbidity feed streams such as industrial wastewater (Psoch &
Schiewer, 2006).

Forward flushing, backwashing and air sparging can be combined because back-
washing can loosen the fouling cake layer and forward flushing and air sparging
can sweep the foulants away.

2.5.2 Chemical cleaning methods

Chemical cleaning methods are required to remove physically irreversible fouling by
dissolving foulants without damaging the membrane. A wide range of chemicals can
be used to clean the membranes; their choice depends mainly on the type of foulant as
well as the membrane material. For example, acids may be used to treat inorganic
fouling (Yoon, Kang, & Lee, 1999), and alkalis are commonly used to remove organic
fouling (for membranes fouled by organic contaminants in surface water (Zondervan
& Roffel, 2007) and whey protein (Bartlett, Bird, & Howell, 1995)). Ozone and